[galuit
o
NboLA
Completion Study
for the

igaluit Wastewater

Treatment Plant

Prepared by

@ CH2MHILL

Responsible Solutions for a Sustamable Future™

October 2003



c. 4 CH2M HILL Canada Limited
“ c H 2 M H I L L 475 W. Georgia Street, Suite 920
Vancouver, BC V6B 4M9
A Tel 604.684.3282
Fax 604.684.3292

October 14, 2003

Mr. Brad Sokach, P.Eng.
Director of Engineering
City of Iqaluit

P.O. Box 460

Iqaluit, Nunavut

X0A OHO

Subject: Wastewater Treatment Plant Completion Study
Final Report

Dear Mr. Sokach:

We are please to submit 3 copies of our final report on the above project. We have
incorporated the City's comments on our draft report received in a letter dated September
30, 2003, and those received from Kriss Sarson, P.Eng. (Department of Community
[...]
the existing operational status and physical condition of the facility, and the steps required
to bring the plant into operation and address all of the design and regulatory deficiencies.
The ETC report concluded that it would cost the City approximately $820,000 to complete
the facility in accordance with its original design. However, it recommended that the City
not pursue this strategy because of the high ongoing operations and maintenance (O&M)
cost of the facility (estimated to be approximately $900,000 per annum) and the inadequate
hydraulic capacity of the membrane system to handle the anticipated peak flows. The ETC
report included a preliminary economic and non-economic evaluation of converting the
plant to either primary treatment or one of three alternative secondary treatment processes
(conventional activated sludge, hybrid suspended growth, and sequencing batch reactors).
Although primary treatment had the lowest life-cycle cost, it was not deemed to be viable
because the effluent would not meet the standard established for the plant by the City of
[galuit and the Nunavut Environmental Authority, i.e. BOD/TSS of 30/35 mg/L. The three
secondary treatment options evaluated had comparable life-cycle costs. However,
conventional activated sludge was recommended on the basis of its simplicity of operation
and its proven ability to maintain acceptable levels of effluent quality. The converted plant
must eventually serve a projected population of 12,000. The major new additional unit
processes required for this conversion is a pair of 12 m diameter secondary clarifiers to
replace the membranes as the final liquid /solid separation stage of the activated sludge
process, and a doubling of the existing aeration tank volume.

In 2003, the City Iqaluit retained CH2M HILL Canada to undertake a completion study for
the wastewater treatment plant. The principal objectives of the study were to:

Confirm the ETC recommendation regarding the selection of the conventional activated
sludge process as the basis for completing the facility;

VBCA22330 CH2M HILL



CITY OF laaLuIT SECTION 1 — INTRODUCTION
WASTEWATER TREATMENT PLANT COMPLETION STUDY OCTOBER 2003

»  Refine the capital and operations and maintenance cost estimates presented in the ETC
report for completing the facility;

@ Prepare preliminary process flow diagrams, and conceptual equipment and site layout
drawings for the completed facility.

This study details the results of the City of Iqaluit Wastewater Treatment Plant Completion
Study.

1.3 Report Organization

Section 2 presents a summary of the existing facilities.

Section 3 provides the basis for the process design for conversion of the existing plant into a
conventional activated sludge process in two phases.

Sections 4 and 5 define the scope of the proposed work required to complete the Phase 1
facilities.

Section 6 provides the Phase 1 construction cost estimate.
Section 7 discusses operator training and O&M costs.

Section 8 provides the conclusions and recommendations.

VECW 22338 2 CH2M HILL



CITY OF [QALUIT SECTION 1 - INTRODUGTION
WASTEWATER TREATMENT PLANT COMPLETION STUDY OcToBER 2003

¢ Refine the capital and operations and maintenance cost estimates presented in the ETC
report for completing the facility;

» Prepare preliminary process flow diagrams, and conceptual equipment and site layout
drawings for the completed facility.

This study details the results of the City of Iqaluit Wastewater Treatment Plant Completion
Study.

1.3 Report Organization

Section 2 presents a summary of the existing facilities.

Section 3 provides the basis for the process design for conversion of the existing plant into a
conventional activated sludge process in two phases.

Sections 4 and 5 define the scope of the proposed work required to complete the Phase 1
facilities.

Section 6 provides the Phase 1 construction cost estimate.
Section 7 discusses operator training and O&M costs.

Section 8 provides the conclusions and recommendations.

VBC122339 CH2M HILL



CITY CF loALUIT SECTION 2 — SUMMARY OF EXISTING FACILITIES
WASTEWATER TREATMENT PLANT COMPLETION STUDY OCTOBER 2003

New pipe spools will have to be installed in the repaired concrete tanks and through the
existing metal building. New doors and HVAC penetrations will have to be installed in the
metal building. All penetrations should be selected based on the information that is
gathered on the structure prior to detailed design.

2.3 Architectural

The existing metal building does not meet the current building codes based on building size,
classification, and proposed occupancy. Two points of access and egress must be available
from any point in the building. The maximum allowable travel distance to an outside exit is
30 meters and the minimum distance between two viable exists is 9 meters. Additional
doors will have to be added in a variety of locations to bring the building up to code.

Other code violations should be investigated prior to detailed design. For example, proper
panic hardware must be present on all doors, fire ratings must be met, and all other
pertinent codes have to be addressed in the upgrade.

2.4 Mechanical

There are a number of components in the building that can be retained such as the aeration
blowers and trash augers. All these components must be investigated prior to detailed
design to ensure that they are still functional and meet the requirements of the completed
facility. Other components in the plant, such as the Fournier press and membranes are no
longer required and will have to be removed during construction.

Some of the process piping in the plant will have to be rerouted to accommodate the
conversion to a conventional treatment process.

2.5 Electrical

An electrical inspection will have to be done prior to detailed design to ensure that there are
no code violations. Where possible, existing electrical components will be used. There are
also a number of electrical issues identified in the Earth Tech report that have to be

addressed during preliminary design.

2.6 HVAC

Based on the Earth Tech report and discussions with the system operators, the HVAC
system is grossly undersized. If possible, some of the heating and ventilation components
will be used in the upgrade. The cost breakdown included in Appendix B carries a price to
install a new HVAC system for the existing building. If further investigations reveal that
some of the existing components can be reused, this HVAC cost will be reduced.

VBC122330 CH2M HILL



CiTY OF loALUIT SECTION 2 — SUMMARY OF EXISTING FACILITIES
WASTEWATER TREATMENT PLANT COMPLETION STUDY OCTOBER 2003

2.7 Instrumentation and Controls

The treatment facility is being converted to a conventional secondary treatment system.
New instrumentation and controls will be required.

2.8 Anoxic and Aerobic Tanks

There are four existing concrete tanks in total that have been refurbished. These concrete
tanks have been leak tested and are now capable of holding wastewater. The anoxic tanks
will form part of the new process and will require only minor changes to piping entering
and leaving the tanks. These tanks treat the wastewater by retaining the activated sludge
biomass in an oxygen deficient environment to allow denitrification. The biomass in the
anoxic tanks is kept in suspension by submersible mixers. The biomass in the aerobic tanks
is mixed and aerated by an aeration system consisting of blowers and diffusers. The aerobic
tanks will also be used and will require some minor changes to the inlet and outlet piping.
In addition, they will also have to be covered and vented to the outside to prevent
condensation from forming in the WWTP. A condensate trap and air dryer will also have to
be included on the ventilation discharge line to prevent large amounts of ice from forming

outside the building.

VBCY122338 CH2M HILL



3.0 Process Re-design

3.1 Regulatory Framework

The Effluent Quality Guidelines for the Discharge of Treated Municipal Wastewater in the
Northwest Territories issued by the Norwest Territories Water Board in 1992 for a
community that discharges more than 600 L/c/d to the marine environment require that the
effluent BOD/TSS concentrations be below 80/70 mg/L. A less stringent effluent quality
standard is specified for communities discharging less than 600 L/c/d. However, the
maximum average effluent concentrations stipulated by the Nunavut Water Board in
Appendix I of the contract between the City of Iqaluit and Hill Murray & Associates for the
Water Reclamation Facility signed in July 1999 was for an average effluent BOD/TSS of
below 30/35 mg/L. In the absence of any firm effluent quality requirements for the
completed facility, we have used the more stringent 30/35 effluent quality standard.

Given that the requirements of this wastewater treatment facility completion project
involves the use of secondary treatment, a relaxation of the effluent quality requirements to
80/70 mg/L would not result in any significant capital or operating and maintenance cost
savings. Further, it is recognized that a primary treatment plant would not be capable of
meeting an 80/70 effluent quality standard.

3.2 Design Criteria
The following table lists the key design criteria used for the proposed plant conversion.

TABLE 3-1
Design Criteria

ltem Design Value

Discharge Criteria BOD/TSS 30/35 ma/L
Population {Ultimate) 12,000
Piped Flow 60% @ 330 L/c/d
Trucked Flow" 40% @ 145 L/e/d
Average Annual Flow (AAF) 3,100 m3/d
BOD Load @ 80 g/c/d 960 kg BOD/d
COD Load @ 160 g/c/d 1,920 kg COD/d
COD Concentration 620 mg COD/L

* We understand that the City is moving towards piped flow. This move will not alter the organic and solids
loading of the proposed process and therefore will not significantly change the size of the facility.

CH2M HILL

w

VBC\ 22339



CITY OF laaLum SECTION 3 ~ PROCESS RE-DESIGN
WASTEWATER TREATMENT PLANT COMPLETION STUDY OCTOBER 2003

3.3 Treatment of Liquid Stream

The existing aeration tanks (2 anoxic plus 2 aerobic cells) have a total volume of 1,040 m3,
arranged in 2 parallel trains. To serve a population of 12,000, the aeration tank volume must
be doubled to a total of 2,080 m3 to provide a hydraulic retention time (HRT) of 16 hours.
This will allow the activated sludge process to maintain a solids retention time (SRT) of up
to 12 days so that the system can be operated in a stable nitrifying mode in which the
wastewater ammonia is biologically oxidized to nitrate/nitrite. Mixed liquor from the
aeration tanks will flow by gravity to two new 12 m diameter secondary clarifiers. Settled
sludge from the clarifiers will be recycled to the anoxic zones at the head end of the aeration
tanks by two new return activated sludge (RAS) pumps. Clarified effluent will be
discharged into the bay through the existing outfall. The existing recycle pumps will be
used to recycle nitrified mixed liquor from the aerobic cell to the anoxic cell, where it will be
denitrified to nitrogen gas. This will both improve the final effluent quality and stabilize the
plant operation. The process SRT will be maintained by continuously wasting a fraction of
the sludge mass (waste activated sludge, or WAS) to the solids handling system, where it
will be thickened and dewatered, prior to being trucked off site for disposal at the local

landfill.

3.4 Solids Handling

The existing plant has a Fournier press for sludge dewatering. This unit is considered to be
an inappropriate technology in a remote location like Iqaluit, primarily because of the large
quantity of wood pellets that are continuously required to assist in the dewatering
operation. As a result, the sludge handling system will consist of a dissolved air flotation
(DAF) thickener, followed by a dewatering centrifuge. The DAF thickener increases the
concentration of the waste activated sludge from approximately 0.6 percent (as dry solids)
to between 3.5 and 4 percent without the use of polymer. The unit requires a minimum
amount of operator attention and is operated on a more-or-less continuous basis. The
dewatering centrifuge increases the concentration of the thickened WAS from
approximately 4 percent to between 20 and 25 percent. This unit requires polymer and the
presence of an operator, and will be operated on a batch basis for 2 or 3 shifts per week.
Thickened WAS from the DAF thickener is allowed to accumulate in an aerated sludge
storage tank for periods of up 5 days during periods when the dewatering centrifuge is not

in operation.

Approximately 120 cubic meters of biosolids will be produced per 1,000 people per year,
which will have to be landfilled. The biosolids will have a solids content of 20-25% (as dry

solids).

The following process flow diagram illustrates the liquid treatment process train and the
solids handling process train (Figure 3-1).

3.5 Project Phasing

The project will be split into two phases. In Phase 1, anew covered and insulated structure
will be built adjacent to the existing plant. This structure will include the two 12 m diameter

VBC\122338 CH2M HILL



PRELIMINARY

NOT FOR
CONSTRUCTION

i oo

LIQUID PROCESS TRAIN

LIFT
STATION

SOLIDS HANDLING PROCESS TRAIN

WITRIFIED MIXED LIQUOR RECYCLE

i] 7o
EXISTING
RECYCLE
PUMPS
- | orav ﬂ
= 2 7 7 S 1 |} SRaviTY FLow
INLET = =
BOX -
= Anoxic
: TANKS (2 TRAINS) e

TRASH AUGER

i

RETURN ACTIVATED SLUDGE (RAS)

0

EXISTING BLOWER

WASTE ACTIVATED SLUDGE (WAS,

LOW PROFILE ALUMINUM
GOVER OVER NEW
CLARIFIERS

GRAVITY FLOW
TOOUTFALL

ik DISSOLVED AIR FLOTATION
THICKENER
= v DAF
THICKENED SLUDGE |
STORAGE SUPNATANT TO AEROBIC TANK —
CENTRIFUGE chbA A LLALIAN RELAAL;
FEED
PUMPS (2) F\JU
o BLOWER
T Y e e . CENTRATE TO AEROBIC TANK s
R Smack, ey SLUDGE BIN
S il
DEWATERED SOLIDS TO LANDFILL
CONVENTIONAL SECONDARY TREATMENT PROCESS TRAIN
NTS.
___VERIFY SCALE PFD SHEET SHEET-NO
BAR IS 25mm ON CITY OF 1I0ALUIT T “OWNI Y £ FIGURE 3-1
il un......._._“wsa WASTEWATER TREATMENT £LAN CONVEN _._OZE. SECONDARY i L
1 - TREATMENT DATE SEPT. 303
IF NOT 25mm ON _ - - . . SePT.oamd |
; ﬁnw_Lﬁ- | | B | ;.mwSmruz - o Br |AFVD umﬂwmﬂmgb%.r o - . » PROCESS TRAIN DIAGRAM FROJ 122389
B - o RS o FILENAME: P1.DWG PLOT DATE.  SEFPT. 303 PLOT TIME:  15'53:50

SICH2ZM HILL CANADA LIMITED

THIS DRAWING HAS BEEN PREPARED FOR THE EXCLUSIVE USE OF THE CITY OF IQALUIT, AND SHALL NOT BE USED, IN WHOLE OR N PART,

FOR ANY OTHER PROJECT WITHOUT THE WRITTEN AUTHORIZATION OF GH2M HILL CANADA LIMITED.

REUSE OF DOCUMENTS:



CITY OF lQALUIT SECTION 3 — PROCESS RE-DESIGN
WASTEWATER TREATMENT PLANT COMPLETION STUDY OCTOBER 2003

secondary clarifiers and the associated RAS and WAS pumping systems, the DAF thickener
and the thickened WAS storage tank. In addition, the Fournier press will be replaced with a
dewatering centrifuge. All existing deficiencies with the plant related to the heating, air
conditioning and ventilation (HVAC) systems will be rectified so that the plant fully
complies with all applicable codes. In Phase 1, the plant will be capable of serving a
population of approximately 8,000.

In Phase 2, two new aeration tanks with a total volume of 1,040 m2 will be built adjacent to
both the existing plant and the secondary clarifiers. The plant will continue to operate as
two parallel trains. The interconnecting piping will be modified so that mixed liquor from
the existing aeration tanks will flow into the Phase 2 aeration tanks, and mixed liquor from
the Phase 2 aeration tanks will flow into the secondary clarifiers.

[t is important to note that the secondary clarifiers are sized for a population of 12,000
people. This allows some redundancy in the system and operational flexibility. It also
means that the future Phase 2 expansion will only require the doubling of the aeration tank
volume to meet the projected Phase 2 population of 12,000 people.

YBCH122339 GH2M HILL



4.0 Proposed Site Layout

4.1 Proposed Phase 1 and Phase 2

Design objectives for the site plan were to minimize the impact on the marsh area and to
found the construction works on bedrock. The site plan as shown in Figure 4-1 is based on
the assumption that the bedrock is just below the surface within the footprint of the works
and dips slowly away as it enters the marsh area. This would have to be confirmed with
test pit information at a later date,

The proposed arrangement has the new secondary clarifiers sited on the western side of the
building, which is the area that has the largest amount of space available. Future aerobic
tanks (Phase 2) would be constructed along the northern edge of the building and would
adjoin the secondary clarifier building. This phase of construction would involve some
work in the area of marsh that has been filled in with gravel. Arranging the proposed and
future works in this fashion minimizes the surface area of the building and the impact on
the marsh, while allowing the enter structure to be founded on bedrock.

4.2 Survey

The survey presented to CH2M HILL is difficult to correlate with previous borehole
information as elevations were not provided for the boreholes. Therefore, there is some
uncertainty about the location of the bedrock and the depth of structural fill used beneath
the existing building. Test pits will need to be dug to determine the depth of bedrock and
structural fill prior to detailed design.

Current survey information also shows a property line running east to west through the
southern portion of the building. Conversations with North Tech Land Surveying and
Engineering indicate that the majority of the existing facility is sited on airport property.

A portion of the marsh has been filled in with gravel. The proposed future expansion will
encroach on this gravel filled area. Although the marsh is an environmentally sensitive
area, it is assumed that building in the gravel filled area is acceptable provided that the
remainder of the marsh is not subject to degradation.

4.3 Utilities

4.3.1 Electrical

Electrical utilities currently enter the building in the northwest corner and obstruct the
construction of the future aerobic tanks and therefore would be relocated as part of the
proposed works. A description of the relocation is described under Section 5.5.

VBC1122339 B CH2M HItL



6.00

Marsh

Marsh

PHASE 1 k
TREATMENT PLANT —. -

—
ey

—

Graval Fill,

T e
7.0
s T ==
o ff!//ﬂf//f llllllllllllllllllll =
cut cross
x N 706834162
E §23040.73
nail &
*x N 7068326.02 g
E 52301821
SEWAGE LAGOON
w
g g
g g
2 2 2
o
2 g
: % 8
o =]
10 o 10 20 ] g ” / / /
e e e SIS o .
g : / 5
SCALE IN METRES - [ i |
SCALE 1.300
PRELIMINARY =
VERIFY SCALE cvIL, SHEET SHEET-NO
NOT FOR BAR IS 25mm ON IQALUIT G " T IT PLANT WG FIGURE 4-1
CONSTRUCTION ORIGINAL DRAWING. AR B B TR BLARE WASTEWAT m.m TREATMENT PL
() I 257t ) SITE PLAN DATE  SEPT. 1/03
E__w_.mg mwa.h.;um.qm :
| B S HEET, i PROJ 122399
DATE REVISION BY |APVI) SCALES ACCORDINGLY, gy S - il
e - = - FILENAME: SW-1.0WG PLOT DATE: SEPT. 1/03 PLOT TIME;  15:53:50

16 CHZM HILL CANADA LIMITED

THIS DRAWING HAS BEEN PREFARED FOR THE EXCLUSIVE USE OF THE CITY OF 1QALUIT, AND SHALL NOT BE USED, IN WHOLE OR IN PART,

FOR ANY OTHER PROJECT WITHOUT THE WRITTEN AUTHORIZATION OF CH2ZM HILL CANADA LIMITED,

REUSE OF DOCUMENTS:



CITY OF IQALUIT SECTION 4 — PROPOSED SITE LAYOUT
WASTEWATER TREATMENT PLANT COMPLETION STUDY OcToBER 2003

4.3.2 Fuel Tank

An exterior fuel tank is located on the western side of the building within the footprint of
the proposed works and therefore has to be relocated. This tank will be moved to the south
side of the building and the fuel line to the generator will be rerouted. The exhaust stack for
the emergency generator will be rerouted to the north side of the building. Care should be
taken to ensure that this does not interfere with the aerobic tank additions planned for

Phase 2.

4.3.3 Sewage Outfall

We have been informed that the sewage outfall was constructed and currently leaves the
building on the west side and therefore runs beneath the proposed works. A new
connection to the sewage outfall will be made on the west side of the secondary clarifiers